Sponsored by: Hernstadt

CITY OF MARATHON, FLORIDA
RESOLUTION 2010-37

A RESOLUTION OF THE CITY COUNCIL OF THE CITY OF
MARATHON, FLORIDA, WAIVING THE CITY’S PURCHASING
POLICIES AND PROCEDURES AND APPROVING A SOLE SOURCE
DIRECT EQUIPMENT PURCHASE OF SBR TREATMENT PLANT
EQUIPMENT, UTILIZED IN SERVICE AREAS 3,4 AND 6, FOR SERVICE
AREA #7 WASTEWATER TREATMENT PLANT IN AN AMOUNT NOT TO
EXCEED §2,392,000.00; AUTHORIZING THE CITY MANAGER TO
EXECUTE THE CONTRACT ON BEHALF OF THE CITY AND EXPEND
BUDGETED FUNDS; AND PROVIDING FOR AN EFFECTIVE DATE.

WHEREAS, the City Council of the City of Marathon, Florida (the “City™), adopted
Purchasing Policies and Procedures after determining that it was fiscally prudent and in the best
[...]
of 18 ft. Each operating pump will be furnished complete with discharge
connection, 30 ft. of power cable, thermal overload protection, retrieval guide
bars and guide bar brackets, stainless steel lifting cable, and a 7.5 Hp, 460 volt, 3
ph, 60 hz, submersible motor.

Waste Sludge Pumps: Three (3) Submersible Sewage Pumps shall be
provided for sludge wasting. Each pump will be selected to deliver 100 GPM at a
total pump head of 16 ft. Each pump will be furnished complete with discharge
connection, 30 fi. power cable, thermal overioad protection, retrieval guide bars
and guide bar brackets, stainless steel lifting cable, and a 1.75 Hp, 460 volt, 3 ph,
60 hz, submersible motor. Also included will be WAS piping that will extend to
the top of the OMNIPAC wall and end with a horizontal face flange.

Valves: Valves shall be furnished per the following schedule. All automatic
valves will have 120 volt single phase electric motor actuators. Power for valves
shall be provided by the installing contractor. Valves shail not be powered by the
SBR control panel.

JTP-10149 3



SIEMENS

Three (3) 6" automatic plug valves (influent controt).

Three (3) 8" automatic butterfly valves (effluent control).
Three (3) 4" automatic butterfly valves (air control).

Three (3) 6" manual plug valves (pneumatic backflush).

Three (3) 4" manual plug valves (WAS control}.

Two (2) 6" manual butterfly valves (Digester blower back up).
Three (3) 4" check valves (effluent equalization pump control).

Pneumatic Flushout: Three (3) Pneumatic Flushout Systems shall be provided.
Each flushout system will be furnished complete with all necessary piping,
valves, and supports. The flushout riser pipe shall be 6" constructed of FRP,
and the flushout vaive shall be 68” manual plug.

Digester Equipment;

Fixed Diffusers: One (1) Fixed Coarse Bubble Diffuser System shall be
provided. The system shall consist of PVC type wide band type diffusers, PVC
manifoid piping, 304 stainless steel supports/mounting hardware, and 304
stainless steel air drop pipe.

Supernatant Dewatering Pump: One (1) Submersible Sewage Pump shall be
provided for digester supernatant removal. The pump will be selected to deliver
50 GPM at a total pump head of 16 ft. The pump will be furnished complete with
discharge connection, 30 ff. power cable, thermal overload protection, retrieval
guide bars and guide bar brackets, stainless steel lifting cable, and a 1.75 Hp,
460 volt, 3 ph, 80 hz, submersible motor. Also included will be 4" flexhose with
connection at the top of the OMNIPAC wali.

Blower and Accessories: One (1) Rotary Positive Displacement Blower shall
be provided. The blower will be selected to deliver 404 SCFM at 10.6 PSIG
when operated at 100°F and 50 ft. MSL. The blower will be furnished complete
with inlet filter, inlet silencer, discharge silencer, inlet and discharge sleeve type
expansion joints, butterfly valve, check valve, pressure relief valve, base plate, V-
belt drive, and a 40 Hp, 1800 RPM, 460 voit, 3 ph, 60 hz, horizontal motor.
Blower spare parts shall include one (1) set of V-Bells, four (4) filter elements
and one case of blower oil.

Post EQ Basin Equipment:

Effiuent Transfer Pumps: Three (3} duty Submersible Sewage Pumps shall he
provided. One (1) bare shelf spare shall also be included. Each pump will be
selected to deliver 150 GPM at a total pump head of 18 ff. Each pump will be
furnished complete with discharge connection, 30 ft. power cable, thermal
overioad protection, retrieval guide bars and guide bar brackets, stainless steel
lifting cable, and a 1.75 Hp, 460 volt, 3 ph, 60 hz, submersible motor. Effluent

JTP-1014% 6



SIEMENS

transfer piping will be included from the pumps fo the top of the OMNIPAC wall
and end with a vertical face flange.

SBR/ Digester Support Equipment and Services:

Field Joint Material: Materials necessary to complete field joints of the in-basin
FRP process equipment supplied by Jet Tech Products shall be supplied in
sufficient guantity and quality for the intended application.

Supports: All necessary supports for the in-basin equipment supplied by Jet
Tech Products and described above are included. Supports will be constructed
of 304 Stainless Steel.

Hardware: Necessary anchor bolts, gaskets, and fastening hardware for
mounting and connecting in-basin equipment supplied by Siemens are included.
Anchor bolts and connecting hardware shall be 18-8 SS.

SBR / Digester Equipment Manufacturer Service: Fifteen (15) man-days of
start-up and operator training service are included for SBR services. Service will
be provided in four (4) trips to the job site. Service shall consist of SBR dry
installation inspection, SBR wet start-up, SBR conirols start-up, and SBR
operator process fraining.

Hoists: A total of three (3) portable hoists shall be provided for the jet motive
pumps, WAS pumps and effluent transfer pumps. Seven hoist bases shall be
included for these hoists. One (1) dedicated hoist and base shall also be
included for the Dewatering Pump located in the Aerobic Digester.

Air Flow Meters: Three (3) air flow meters shall be provided for the air control
valves.

DO Control: Three (3) sets of DO probes and analyzers shall be provided for
the SBR basins. System shall be complete with sc1000 Multi-parameter
Universal Controlier.

ORP 8Sensors: Three (3) sets of ORP probes and analyzers shall be provided
for manitor with the SBR control system.

Process Control Panel: The following description for the SBR control panel is

as follows:

« The SBR control panel will be UL listed.

* The enclosure will be a Hoffman painted NEMA type 12 suitable for indgor
locations.

» The control strategy utilizes level transducers in the three SBR's and a
PLC/Single Board Computer with our three-tank flow proportional. Pricing is
based on a Koya 450 PLC, power supply and /G modules.

JIP-10149 7



SIEMENS

J1P-10149

We are including our 4-line, 20 character Q-term as the panel mounted
operator interface.
The language used on all documentation, hardware identification, operator
interface(s) will be English. Measured values will be displayed, and entered
as feet, gallons, and pounds.
Open/closed/auto selector switches and status indication are included on the
panel front for the following valves. Proposal is based on 120 VAC single-
phase motor operated vaives (valve motor power is by others) with isolated
open and closed limit switches for position indication.

3 SBR influent valves

3 SBR effluent valves

3 SBR air valves (modulated by this panel)
MHand/offfautomatic selector switches and status indication are included on the
panet front for the following equipment (engineers drawings show some HOA
selectors on the MCC which is by others). Indication of run/off status and
failures are included, Submersibie SBR equipment will include thermal and
seal fail protection. Motor starters and related items for the equipment listed
below will be supplied by others.

3 SBR blowers (VFD-drives by others)

3 SBR motive pumps (submersible, FVNR)

3 SBR waste sludge pumps (submersible, FYNR)

3 Post EQ transfer pumps (submersible, FVNR)

1 Digester blower (VFD-drive by others)

1 Digester dewater pump {submersible, FVYNR)
Level transducers and high [evel float switches are included for the three (3)
SBRs, one (1) digester and one (1) Post EQ basin (five each total). Mounting
equipment and stilling weils are not inciuded in our scope of supply.
Dissolved oxygen and ORP measurements (one each per SBR tank) will be
obtained via modbus from the SC1000 Hach probe module. The ORP values
will be for display and trending purposes only. The dissolved oxygen value
will be used for D.Q. control of the SBR tanks.
A few nutrient test results for each tank will be obtained from the Chemscan
spectrum analyzer via modbus communications. No synchronizing or control
of the spectrum analyzer will be performed by this panel. The test results will
be available for viewing and trending, but will not be incorporated into the
controf scheme. Chemscan spectrum analyzer is provided by others.
A SBR event printer driven by the Flow Proportional Software SBR computer
is included. Printer will be located on printer shelf attached to side of the SBR
control panel. Printer, shelf and associated software are inciuded. SBR
treatment steps will be documented on this printer.
Discrete dry contacts will be provided for the four (4} alum and three (3)
carbon feed pumps. Software setpoints and controls will be provided for
chemical addition at the appropriate treatment steps for an operator
adjustable period of time,
A US Robotics modem is included for remote access.



SIEMENS

L ]

.

The level signal in the Post EQ basin will be used with operator adjustable
setpoints to control the Post EQ transfer pumps.

Software setpoints and control algorithms will be provided to control the
digester blower.

A computer based operator inferface is included as the primary operator
interface. The PC supplied will be an Intel Pentium based computer. The
computer will be supplied loaded with a configured Wonderware Runtime
application. Basin levels, SBR step time, SBR current step, and related
equipment status will be displayed on the interface. SBR setpoints will be
adjustable via the inferface. Modem connection to PLC and PCAnywhere
"Host” software is included. Communication cable from the PC to the PLC
and installation of cable is by others. PCAnywhere and PLC programming
software are included and will be used for support of system from our offices,
and for the owner to monitor the facility from their offices or homes. They
would require a Windows based PC with 1024 x 768 pixel resolution monitor
{minimum) plus a modem and PCAnywhere "Remote” software.

An autodialer shalf be provided.

Controls items By others:

L]

Motor starters, auxiliary contacts, local disconnects, all remote control panels,
junction boxes, etc,

Flow meters, flumes, orifice plates, automatic samplers, pH
transmitters/probes, all field instrumentation other than specified above, etc.
Incoming 120VAC power.

Job site storage, instaliation, tubing, mounting bolis.

Field wiring, field communication cables/devices, ground rods, isolation
valves, and termination of field wiring.

Control panel for reuse clearwell pumps.

Controls Exceptions/clarification's:

This proposal is based on actual or sample Chemscan controliers being
furnished to us for communication software development at our offices. If
such functional controllers cannot be furnished for this purpose prior to
startup, additional {abor to develop such code will be invoiced at $200 per
hour.

The control panel shall as a minimum be capabie of controlling:

SBR blowers, VFD control (3)

SBR recirculation pumps (3)

Automatic influent, decant, and air control valves (8)
Waste sludge pumps (3)

Digester blower (1)

Effluent Transfer pumps (3)

Digester dewatering pump (1)

Alum feed pumps (Qty 3 to SBR, Qty 1 to filter feed line)

JTP-10149

9



SIEMENS

Molasses pumps (3)
Sodium hypochlorite pumps (2)
Sodium hydroxide pumps (2)

Additional alarms / monitoring only

Sodium hydroxide tank high and low level
Sodium hypochorite tank high and low level
Each chemical feed pump monitored for fault
TES filter monitored for common alarm
Airvac system monitored for

¢ low-vacuum alarm

+ high sewage level alarm

+ high sewage lockout condition
Generator monitored for common alarm and running alarm conditions
Re-use system common alarm
Odor control commeon alarm
Chiorine anatyzer low residual chiorine
High turbidity alarm

TES GRAVITY FILTER:

Gravity Filter: One (1) Davco TES Filter System, Model No, STO207FS. Overall
footprint dimensions of the filter unit are 12'-0" wide x 42’-0" long x 8-0" tall. The
filter is capable of treating 207,360 gallons per day. The filter has the following
equipment and features:

Design Criteria, Each Filter
Average Daily Flow — 200,000 GPD = 139 GPM
Peak Hourly Flow — 500,000 GPD = 347 GPM
Dosing Rate @ ADF = 2 GPM/sq. ft.

Dosing Rate @ PHF = 5 GPM/sq. ft.
Filter Area Required @ 2 GPM/sq. ft. = 69.4 sq. ft.

Actual filter cell area = 72 sq. ft.

Qty. two (2) steel factory bullt integral filter cells, each 6'-0" x 6'-0" square with

dual media.

¢ Duplex Backwash pumps. Pump conditions; 540 GPM at 25" TDH,
manufactured by Wilo EMU, 6.2 hp, 1750 RPM, 460 volt, 3 phase, 60 cycle.

» Backwash tankage — Backwash tankage is split into two (2) equal trains by
the means of a hydrostatic butkhead. Each Backwash tankage equipped with
flow baffles to create serpentine flow pattern toward effluent collectors.

» Duplex Backwash holding pump(s). Pump conditions 50 GPM at 30" TDH,
manufactured by BARNES, 1.5 hp, 1750 RPM, 460 volt, 3 phase, 60 cycle.
Note: One (1) set duplex Backwash Pumps serving both filters,

* Backwash Holding tankage.

JIP-10149 10



SIEMENS

» Internal interconneciing piping and fittings for complete system.
« Electrical:

o Service power of 480 volt, 3 phase, 60 hertz, 4 wire. NEMA 4X
stainless steel enclosure. Control panel to be mounted on end of
tankage.

o Float switch controls.

o Conduit and wiring on the fiiter unit.

» Shop Clean and Coating:

All steel surfaces will receive a near white blast to remove rust, mill scale

and weld slag. After surface preparation the following coating system will

be applied.

Prime coat, 3 mils minimum dry thickness, Themec 66-1211, one coat.

Finish coat, 5 mils minimum dry thickness, Tnemec Series 66 Hi-Build

Epoxy, one coat. Color to be Themec 78GN-Cumuius.

Filter items Not Provided By Siemens:
» Concrete slab.
« Influent, effluent or overflow piping or valves on tank exterior,
¢ Any other items not expressly mentioned in this proposal.
e Chlorination equipment and controls.

Sell PriCe. ccveriirirreiiiiiiinarrrnseeinien eerrsesrrrasnierensriantiiianrne $2,392,000.00 No taxes
are included,

Process Guarantee: Siemens Water Technologies confirms the intent to provide the
requested Process Guarantee, as Specified in section 11400. Process Guaraniee shall
be issued with the equipment submittal.

Terms:

Payment terms shall be 10% net 30 days from Submittals, 85% net 30 days
based on progress payments, 5% net 30 days from start up.

Prices are F.Q.B. factory, freight allowed to the job site.

Taxes of any kind are not included.

Price and delivery estimate valid only for 90 days from date of this proposal. The
described equipment is subject to the approval of the engineer. Engineer's
written approval to seller's submittal drawings constitutes "Notice to Proceed"”
with manufacture as submitted. Price and estimated delivery subject to change if
written approval to seller's submittal drawings are mailed by seller.

There are attachments to this form and they are part of the contact. The
following attachments apply:

ITP-10149 11



SIEMENS

Attachment A - STANDARD OMNIPAC ERECTION PROPOSAL

Attachment B - FIELD CORROSION PROTECTION

Attachment C - GENERAL TERMS AND CONDITIONS FOR ERECTION WORK
Attachment D - STANDARD TERMS OF SALE

Attachment E - CUSTOM CARE WARRANTY

Siemens is not responsible for the installation or warranty of any item not
furnished by Siemens.

Note: This quotation by Siemens Water Technologies Corp. {Siemens) is
contingent upon such things as: (i} resolution of mutually acceptable
payment terms; {ii) Siemens’ satisfactory completion of an anti-corruption
due diligence review; and (iii} written agreement specifically
acknowledging acceptance of terms and conditions mutuaily agreed upon
by the parties. All orders are subject to credit approval by Siemens.

Siemens Guarantee:

One (1) year from date of acceptance not to exceed eighteen (18) months from date of
shipment,

Clarifications:
Piping and valves between influent screen, by-pass box and SBR is included.
One vertical force main connection shall be provided just below the headworks
platform. All piping up to this connection shall be by Contractor,

Odor control piping is by others.

4" piping from digester dewatering pump near edge of SBR outer wall to Siemens